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1. Test specimen:

3 samples in accordance with order per email dated 02/06/2022
(Sample labelling see appendix.)

2. Date of arrival:
16/05/2022

3. Test realization:
16/05/2022 - 22/06/2022
4, Testing method:

4.1. Determination of Lead and Cadmium release acc. to NIOSH Wipe Sampling Procedure, NIOSH Manual of Analytical
Methods, Brookhaven National Laboratory Paper Number IH 75190, Method 9100.
Analysis of the solutions regarding Lead (Pb) and Cadmium (Cd) by means of ICP-OES according to DIN EN ISO
11885:2009-09 (1).

5. Sampling / Sample preparation:
See appendix.

6. Results:

See appendix.

7. Testing uncertainties:

See appendix.

8. Epilogue:

All investigations were done in view of the latest scientific-technicals trends and to the best of one’s knowledge and belief. The
testing results exclusively refer to the test specimens. In order to avoid misinterpretations the present report may only be
printed, copied and transmitted in its completeness. To copy extractions needs a written permission by the FGK.

T

12/07/2022

i.V. Dr. Markus Pohlmann-Lortz
Laborleiter / Laboratory Supervisor

This test report consists of 1 page and an appendix of 2 pages.

(1) FGK accredited  (2) outsourcing (cooperation partner accredited) (3) sub-contract (FGK and cooporation partner accredited)
(4) outsourcing (cooperation partner not accredited)  (5) sub-contract (FGK not accredited / cooperation partner accredited)
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Re 1. Test specimen:

3 samples labelled as
Sample 1: “Part 10.7515 M/G, Screw plug made of brass CuZn39Pb3 as per EN 12164, surface nickel-plated”,
Sample 2: “Part 50.663 M, PERFECT cable gland made of brass CuZn39Pb3 as per EN 12164, surface nickel-plated” and
Sample 3: “Part K150-1063-00, WADI one cable gland made of brass CuZn39Pb3 as per EN 12164,
surface nickel-plated”.

Sample 1 consists of a one-piece test specimen. Samples 2 and 3 each consist of two different components.

Figures 1 and 2: Sample 1 “Part 10.7515 M/G, Screw plug made of brass CuZn39Pb3 as per EN 12164,
surface nickel-plated”, different perspectives.

Figures 3 and 4: Sample 2a “Part 50.663 M, PERFECT cable gland made of brass CuZn39Pb3 as per EN 12164,
surface nickel-plated”, different perspectives.

Figures 5 and 6: Sample 2b “Part 50.663 M, PERFECT cable gland made of brass CuZn39Pb3 as per EN 12164,
surface nickel-plated”, different perspectives.

Figures 7 and 8: Sample 3a “Part K150-1063-00, WADI one cable gland made of brass CuZn39Pb3 as per EN 12164,
surface nickel-plated”, different perspectives.
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Figures 9 and 10: Sample 3b “Part K150-1063-00, WADI one cable gland made of brass CuZn39Pb3 as per EN 12164,
surface nickel-plated”, different perspectives.

For queries contact pruefbericht@fgk-keramik.de please.
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Re 5. Sampling / Sample preparation:

Sampling and delivery to the FGK was under responsibility of the customer.

The test specimens were cleaned and dried at the FGK. The NIOSH wipe test was then carried out.

For samples 2 and 3, the individual metallic components were each wiped with a %2 NIOSH wiping cloth and then
digested together in an autoclave.

Re 6. Results:

6.1. Determination of the release of lead and cadmium according to NIOSH wipe test
Table 1

Sample 1 “Part 10.7515 M/G, Screw plug made of brass

Testing Parameter CuZn39Pb3 as per EN 12164, surface nickel-plated”

Lead [mg/wipe] 0.07

Cadmium [mg/wipe] <0.003

NIOSH wipe amount 1
Table 2

Sample 2 “Part 50.663 M, PERFECT cable gland made of brass

Testing P
esting Parameter CuZn39Pb3 as per EN 12164, surface nickel-plated”

Lead [mg/wipe] 0.12

Cadmium [mg/wipe] <0.003

NIOSH wipe amount 1
Table 3

Sample 3 “Part K150-1063-00, WADI one cable gland made of brass

Testing P
esting Parameter CuZn39Pb3 as per EN 12164, surface nickel-plated”

Lead [mg/wipe] 0.18
Cadmium [mg/wipe] <0.003
NIOSH wipe amount 1

Table 4: Limits of the NIOSH 9100 Wipe Test according to Proposition 65, August 18, 2005 Settlement Provisions by
California Superior Court San Francisco*

Use Lead Cadmium
[mg/wipe] [mg/wipe]

For food/beverage use ware 1 8

Not for food/beverage 4 32

*Source: James A. Calderwood, Andrew Bopp: Summary of California Proposition 65 Settlement Related to Lead and
Cadmium Exposure from Outside Surfaces of Glass and Ceramicware — Copyright 2005 Society of Glass and
Ceramic Decorators.

Re 7. Testing uncertainties:

The measurement uncertainties are strongly dependent on the respective element concentration and possible matrix
effects.

For queries contact pruefbericht@fgk-keramik.de please.






